
STATE OF CALIFORNIA 
REGIONAL WATER QUALITY CONTROL BOARD 
SAN FRANCISCO BAY REGION 
 
 STAFF SUMMARY REPORT (John H. Madigan) 
 MEETING DATE: November 9, 2016 
 
ITEM: 6B 
 
SUBJECT: Phillips 66 Company, San Francisco Refinery, Rodeo, Contra Costa County - 

Reissuance of NPDES Permit 
 
CHRONOLOGY: May 2011 – Permit Reissued 
 
DISCUSSION: This Revised Tentative Order (Appendix A) would reissue the NPDES permit for 

Phillips 66’s San Francisco Refinery in Rodeo, which produces various hydrocarbon 
products. A wastewater treatment plant at the refinery treats process wastewater and 
stormwater from process areas prior to discharge to San Pablo Bay. The refinery also 
discharges once-through cooling water and stormwater through an additional outfall 
[...]
4. Discharge Point No. 004 ................................................................................................. F-17 

D. Water Quality-Based Effluent Limitations (WQBELs) ........................................................ F-17 
1. Scope and Authority ........................................................................................................ F-17 
2. Beneficial Uses and Water Quality Criteria and Objectives ........................................... F-17 
3. Need for Water Quality-Based Effluent Limits (Reasonable Potential Analysis) .......... F-21 
4. Water Quality-Based Effluent Limitations ...................................................................... F-31 

E. Discharge Requirement Considerations ................................................................................ F-39 
V. Rationale for Receiving Water Limitations .................................................................................. F-40 
VI. Rationale for Provisions ................................................................................................................ F-40 

A. Standard Provisions ............................................................................................................... F-40 
B. Monitoring and Reporting Provisions ................................................................................... F-41 
C. Special Provisions ................................................................................................................. F-41 

1. Reopener Provisions ........................................................................................................ F-41 
2. Effluent Characterization Study and Report ................................................................... F-41 
3. Pollutant Minimization Program ..................................................................................... F-41 
4. Other Special Provisions ................................................................................................. F-41 

VII. Rationale for Monitoring and Reporting Program ........................................................................ F-43 
VIII. Public Participation ....................................................................................................................... F-45 
 
  



Phillips 66 Company Revised Tentative Order No. R2-2016-00XX 
San Francisco Refinery NPDES No. CA0005053 
 
 

 
Attachment F – Fact Sheet F-2 

Tables 

Table F-1. Facility Information................................................................................................................ F-3 
Table F-2. Previous Effluent Limits and Monitoring Data – Discharge Point No. 002 .......................... F-7 
Table F-3. Previous Effluent Limits and Monitoring Data – Discharge Point No. 003 .......................... F-8 
Table F-4. Previous Effluent Limits and Monitoring Data – Discharge Point No. 004 .......................... F-8 
Table F-5. Numeric Violations – Discharge Point No. 002 ..................................................................... F-9 
Table F-6. Numeric Violation – Discharge Point No. 003 .................................................................... F-10 
Table F-7. Numeric Violations – Discharge Point No. 004 ................................................................... F-10 
Table F-8. Beneficial Uses ..................................................................................................................... F-12 
Table F-9. Technology-Based Effluent Limits ...................................................................................... F-16 
Table F-10. Reasonable Potential Analysis – Discharge Point No. 002 ................................................ F-22 
Table F-11. Reasonable Potential Analysis – Discharge Point No. 003 ................................................ F-27 
Table F-12. Water Quality-Based Effluent Limit Calculations – Discharge Point No. 002 ................. F-33 
Table F-13. Water Quality-Based Effluent Limit Calculations – Discharge Point No. 003 ................. F-37 
Table F-14. Intake Water Concentrations (Monitoring Location INF-001) .......................................... F-38 
Table F-15. Monitoring Requirements Summary .................................................................................. F-44 



Phillips 66 Company Revised Tentative Order No. R2-2016-00XX 
San Francisco Refinery NPDES No. CA0005053 
 
 

 
Attachment F – Fact Sheet F-3 

ATTACHMENT F – FACT SHEET 

This Fact Sheet includes the legal requirements and technical rationale that serve as the basis for the 
requirements of this Order. As described in section II.B of this Order, the Regional Water Board 
incorporates this Fact Sheet as its findings supporting the issuance of this Order. 

I. PERMIT INFORMATION 

The following table summarizes administrative information related to the facility: 

Table F-1. Facility Information 
WDID 2071051001  
CIWQS Place ID 255284 
Discharger Phillips 66 Company 
Facility Name San Francisco Refinery 

Facility Address 
1380 San Pablo Avenue 
Rodeo, CA 94572 
Contra Costa County 

Facility Contact, Title, Phone 
Donald R. Landeck, P.E., Environmental Engineer 
(510) 245-4618 
Don.R.Landeck@p66.com 

Authorized Person to Sign and 
Submit Reports 

Mark E. Evans, Refinery Manager 
(510) 245-4415 
Mark.E.Evans@p66.com 

Mailing Address Same as facility address 
Billing Address Same as mailing address  
Facility Type Petroleum Refinery  
Major or Minor Facility Major 
Threat to Water Quality 1 
Complexity A 
Pretreatment Program No 
Reclamation Requirements No 
Mercury and PCBs Requirements NPDES Permit No. CA0038849 
Wastewater Treatment Plant 
Design Flow 10 million gallons per day (MGD) 

Permitted Flow Discharge Point No. 002: 8.8 MGD (maximum reported flow) 
Discharge Point No. 003: 72 MGD (maximum reported flow) 

Average Facility Flow (2015) 
Discharge Point No. 002: 2.8 MGD 
Discharge Point No. 003: 41 MGD 

Watershed San Pablo Basin 
Receiving Water San Pablo Bay 
Receiving Water Type Estuarine 
 

A. Phillips 66 Company (Discharger) owns and operates the San Francisco Refinery (Facility). 
Attachment B provides a location map. For the purposes of this Order, references to the 
“discharger” or “permittee” in applicable federal and State laws, regulations, plans, or policy are 
held to be equivalent to references to the Discharger herein.  



Phillips 66 Company Revised Tentative Order No. R2-2016-00XX 
San Francisco Refinery NPDES No. CA0005053 
 
 

 
Attachment F – Fact Sheet F-4 

The Discharger is authorized to discharge subject to WDRs in this Order at the discharge location 
described in Table 2 of this Order. Regulations at 40 C.F.R. section 122.46 limit the duration of 
NPDES permits to a fixed term not to exceed five years, subject to 23 Cal. Code of Regulations 
section 2235.4 and 40 C.F.R. sections 122.6(d) and 122.46. Accordingly, Table 3 of this Order 
limits the effective period for the discharge authorization. Pursuant to California Code of 
Regulations, title 23, section 2235.4 and 40 C.F.R. sections 122.6(d) and 122.46, the terms and 
conditions of an expired permit are automatically continued pending reissuance of the permit if the 
Discharger complies with all federal NPDES regulation requirements for continuation of expired 
permits. 

B. The Discharger is regulated pursuant to NPDES Permit No. CA0005053. It was previously subject 
to Order No. R2-2011-0027 (previous order). 

When applicable, State law requires dischargers to file a petition with the State Water Resources 
Control Board’s (State Water Board’s) Division of Water Rights and receive approval for any 
change in the point of discharge, place of use, or purpose of use of treated wastewater that 
decreases the flow in any portion of a watercourse. The State Water Board retains separate 
jurisdictional authority to enforce such requirements under Water Code 1211. This is not an 
NPDES permit requirement. 

C. The Discharger filed a Report of Waste Discharge and submitted an application for reissuance of its 
WDRs and NPDES permit on December 18, 2015.  

D. The discharge is also regulated under NPDES Permit No. CA0038849, which establishes mercury 
and polychlorinated biphenyls (PCBs) requirements for wastewater discharges to San Francisco 
Bay. This Order does not affect that permit. The Facility is also regulated by Order 
Nos. R2-2015-0046 (Updated Waste Discharge Requirements) and R2-2012-0081 (Updated Site 
Cleanup Requirements). This Order does not affect those orders. 

II. FACILITY DESCRIPTION 

A. Wastewater Treatment and Control 

The Facility processes an average crude oil throughput of approximately 84,000 barrels per day 
(bbls/day) and produces gasoline, diesel fuel, jet fuel, fuel oil, and other petroleum products. The 
Discharger sells sulfur and petroleum coke as by-products. The Facility discharges to San Pablo 
Bay via three outfalls: Discharge Point Nos. 002, 003, and 004.  

1. Wastewater Treatment Plant Effluent (Discharge Point No. 002) 

Discharge Point No. 002 discharges process wastewater, boiler blowdown, cooling tower 
blowdown, sanitary wastewater, sour water stripper bottoms, stormwater runoff from refinery 
process areas, and remediation water following treatment at the wastewater treatment plant. 
Periodically, water from process area fire equipment monitoring and fire hydrant testing is 
also directed to the wastewater treatment plant. Attachment C provides a process flow 
diagram for the Facility and its wastewater treatment plant. 

The wastewater collection system transports process wastewater (except wastewater from the 
lower tank farm), refinery process area stormwater, and sanitary wastewater to a splitter box. 



Phillips 66 Company Revised Tentative Order No. R2-2016-00XX 
San Francisco Refinery NPDES No. CA0005053 
 
 

 
Attachment F – Fact Sheet F-5 

Some process wastewater is treated by non-phenolic and phenolic sour water strippers and 
the Selenium Reduction Plant before flowing to the splitter box.  

Wastewater flows from the splitter box and lower tank farm to dry and wet weather sumps, 
and is then pumped to equalization and storage tanks, where it flows by gravity to the 
treatment plant. If wastewater or stormwater volumes exceed the pumping capacity of the 
wet weather sumps, equalization tanks, or both, excess wastewater overflows to the primary 
and main basins. When flow volumes return to normal, wastewater in the primary and main 
basins is drained back to the wet weather sump and pumped to the equalization tanks.  

Wastewater flows from the equalization tanks to an American Petroleum Institute oil-water 
separator that removes most oil and solids. Removed oil is transferred to an oil recovery 
system, and solids are transferred to a collection tank. Oil-water separator effluent flows to a 
flash-mixing chamber, where primary and secondary coagulants may be added, then to 
dissolved air flotation (DAF) units that remove remaining oil and solids. The DAF units treat 
wastewater through (a) chemical addition and flocculation of wastewater, (b) aeration to float 
flocculated solids and oil to the surface, and (c) mechanical removal of floated solids and oil. 
The Discharger sends settled solids from the oil-water separator and DAF units to the 
collection tank for transport to a delayed coking unit.  

DAF unit effluent is treated by powdered activated carbon treatment biological oxidation in 
two parallel aeration tanks. Biological solids, spent powdered activated carbon, and inert 
solids are then settled out in two parallel clarifiers. The settled biological solids and 
powdered activated carbon are recycled based on sludge age and influent wastewater flow. 
The Discharger may route a portion of the recycled solids to a wet air regeneration system. 

Clarifier effluent is normally filtered using sand filters, then routed by gravity to a sump. 
From there, it is pumped to Discharge Point No. 002, which features a 144-foot-long 
deepwater outfall and diffuser approximately 1,500 feet offshore along the Marine Terminal 
causeway. The diffuser has six pairs of opposite-facing 4-inch-diameter ports spaced 24 feet 
apart, oriented 90 degrees to the direction of flow. Treated wastewater is disinfected using 
sodium hypochlorite and dechlorinated using sodium bisulfite before discharge. The Facility 
can redirect treated flows to Discharge Point No. 003 if there is a failure in the deepwater 
diffuser line (although this has never occurred). 

The treatment plant has a design flow of approximately 10 million gallons per day (MGD). 
During the term of the previous order, the plant treated a maximum flow of 8.8 MGD. The 
average flow for 2015 was 2.8 MGD.  

2. Once-Through Cooling Water (Discharge Point No. 003) 

Discharge Point No. 003 primarily discharges once-through non-contact cooling water. In 
addition, it discharges neutralized demineralizer water and stormwater runoff from non-
industrial and undeveloped areas of the refinery, sections of Interstate 80, San Pablo Avenue 
(Highway 40), adjacent parking lots and paved areas, and residential portions of Rodeo. 
These additional non-cooling water flows are less than two percent of the Discharge Point 
No. 003 discharge. The Facility uses potable water as a substitute or supplement for cooling 
water if necessary due to loss of saltwater pump flow or maintenance work on the saltwater 
cooling system. Under such circumstances, the Discharger dechlorinates cooling water before 



Phillips 66 Company Revised Tentative Order No. R2-2016-00XX 
San Francisco Refinery NPDES No. CA0005053 
 
 

 
Attachment F – Fact Sheet F-6 

discharge. (The Discharger can also chlorinate cooling water before use if necessary; 
however, the chlorination equipment is not currently in use.) 

The cooling water intake structure is located at the base of the Marine Terminal causeway 
and consists of four intake bays with 30-inch diameter T-shaped intake pipes covered by 
3/32-inch mesh wedgewire screens that reduce impingement and entrainment of aquatic life. 
Five pumps are capable of withdrawing a maximum combined flow of approximately 
70 MGD. Typically, at most four pumps are operated at one time.  

Cooling water discharges are conveyed across Refinery property and under San Pablo 
Avenue through a 36-inch pipe that daylights into an open splitter-box. Cooling water flows 
from the splitter-box in two streams: one to an open channel and the other to a large, shallow 
retention basin. The open channel goes around the retention basin. Cooling water in the basin 
flows across the basin and down a short rock weir before rejoining the open channel flow. 
This configuration reduces the discharge temperature. Moreover, in case of a spill or another 
type of release, all flow from the splitter box can be directed to the retention basin for 
containment. Discharge Point No. 003 is approximately 20 meters beyond the confluence of 
the retention basin and open channel. It features an open channel outfall on the shoreline, 
approximately 2,500 feet south of the base of the Marine Terminal causeway. 

3. Stormwater (Discharge Point No. 004) 

Discharge Point No. 004 discharges stormwater from the Marine Terminal Complex, 
including the wharf and access road causeway, directly to San Pablo Bay by sheet flow to 
notches in the surrounding curb. This stormwater does not come into contact with waste, 
intermediate, or finished materials. Discharge Point No. 004 also discharges fire equipment 
monitoring and fire hydrant testing water (during annual safety testing). Steam and 
potentially condensate are discharged from steam traps on insulated pipelines along the 
Marine Terminal causeway. Infrequent discharges of boom boat wash-off water and algae 
removal water from the boat launch ramp also occur when necessary. The Discharger has 
developed and implements a stormwater pollution prevention plan and Best Management 